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ANNEX-2 

FCC Part 15C Test Report 

FCC ID: 2A3YA-O24 
 

Applicant: Naviter d.o.o.    

Address: PLANINA 3 

Manufacturer: Naviter d.o.o.    

Address: PLANINA 3 

EUT: GPS NAVIGATOR 

Trade Mark: NAVITER     

Model Number: 
O24 

O25, O26, O31, P71, P72     

Date of Receipt: Apr. 23, 2024 

Test Date: Apr. 23, 2024 – May. 23, 2024 

Date of Report: May. 23, 2024 

Prepared By: Shenzhen DL Testing Technology Co., Ltd. 

Address: 
101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 

Street, Longgang District, Shenzhen, Guangdong, China 

Test Result: Pass 
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03 Peak-to-Average Ratio 

Band Channel Frequency (MHz) Result (dB) high Limit (dB) Verdict 

WCDMA Band2 9262 1852.4 2.70 13 PASS 

WCDMA Band2 9400 1880 2.37 13 PASS 

WCDMA Band2 9538 1907.6 2.55 13 PASS 

WCDMA Band5 4132 826.4 4.20 13 PASS 

WCDMA Band5 4182 836.4 4.01 13 PASS 

WCDMA Band5 4233 846.6 3.91 13 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9400 
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WCDMA Band2 Channel=9538 

 

WCDMA Band5 Channel=4132 
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WCDMA Band5 Channel=4182 

 

WCDMA Band5 Channel=4233 
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04 Occupied bandwidth 

Band Channel Frequency (MHz) 99% OBW (kHz) -26dB EBW (kHz) Verdict 

WCDMA Band2 9262 1852.4 4172.860 4730.313 PASS 

WCDMA Band2 9400 1880 4202.145 4784.346 PASS 

WCDMA Band2 9538 1907.6 4189.029 4740.371 PASS 

WCDMA Band5 4132 826.4 4192.581 4746.767 PASS 

WCDMA Band5 4182 836.4 4194.834 4719.769 PASS 

WCDMA Band5 4233 846.6 4169.436 4678.744 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9400 
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WCDMA Band2 Channel=9538 

 

WCDMA Band5 Channel=4132 
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WCDMA Band5 Channel=4182 

 

WCDMA Band5 Channel=4233 
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05 Band edge 

Band Channel Frequency (MHz) Spur Freq (MHz) Spur Level (dBm) Limit (dBm) Verdict 

WCDMA Band2 9262 1852.4 1850.00 -22.38 -13 PASS 

WCDMA Band2 9538 1907.6 1910.00 -22.25 -13 PASS 

WCDMA Band5 4132 826.4 824.00 -27.19 -13 PASS 

WCDMA Band5 4233 846.6 849.00 -27.23 -13 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9538 
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WCDMA Band5 Channel=4132 

 

WCDMA Band5 Channel=4233 
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06 Out-of-band emissions 

Band Channel Frequency (MHz) Spur Freq (MHz) Spur Level (dBm) Limit (dBm) Verdict 

WCDMA Band2 9262 1852.4 19363.96 -22.15 -13 PASS 

WCDMA Band2 9400 1880 19460.81 -21.75 -13 PASS 

WCDMA Band2 9538 1907.6 18418.38 -22.65 -13 PASS 

WCDMA Band5 4132 826.4 7127.14 -28.85 -13 PASS 

WCDMA Band5 4182 836.4 5948.69 -28.59 -13 PASS 

WCDMA Band5 4233 846.6 8180.97 -29.01 -13 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9400 
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WCDMA Band2 Channel=9538 

 

WCDMA Band5 Channel=4132 
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WCDMA Band5 Channel=4182 

 

WCDMA Band5 Channel=4233 
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